RB6090-SB03-03

l m = ==
—
_}
r' Real Speed Engineering =

INSTALLATION MANUAL

ZWFIIITS5—

FULL TITANIUM MUFFLER

. TOYOTA 86/ SCION FR-S/ SUBARU BRZ
APPLICATION TYPE-60S TYPE-60R TYPE-80
mm
DART o er RBE090-SBO3A RBE090-SBO3B RBE090-SBO3C
E® / INDEX
P2 H#E ]
|\
P9 English ]
|\

CORUIEEH EREZEE VN EIFVEREE, FTLHBONESTENET,
CIERRICCOHRAEZ JBTHDIRELBRELKZEN,
BEHORAEEH I CEDHEBIBPRCAENCAREL TREL,

HBAEBCENM TVSEREIREL I TOTUE,
BEBEA-N-OFRITIZEMBEE MV ECRDEY  RELEDETHELKZE,

TETMERICEDERNECIIZS . BH TREAZEVNREIOT,
HBENUHT T HALTZEL,

BRFEERR CEROAT I Z2NBIZE EABEL T BEFRNASELIZE,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERtBRE  Troms - mErE-oTLBHIEE AW,

XBFTYPE 60R

XYI4TB (1)

O ~

955FR (2)
TYPE-60S0#(3)

/

6AL>F (1)

T2 (4)

TYPE-60S(cA/E I

XAVIMTA (1)

YOURLT1-8- (1) REZRILS (1)
GRSE
L] Anti-Seize
P2FI-Z (1)
R T Ce—

AIBALY—

F=WIMT (1)

¥

T5TRILN
M8 L=25 (1)
BALIH—/TUR @
(TYPE-60SEAR) (1) T53SFuk
M8 (1)
[

BALIH—NY RS- (1)

A28 - (1)

(Ejpmm

TSRS

ARk (1) M8 L=35 (2)

M8 L=25 (1)

ITVTFYR
M8 (3)
HALH—/ (R
(TYPE-80BAIR) (1)

_ -

HALIH—INY RS- (1)




EEICHERLITE mousczrepascs.

I
m >4

~
P

BETE—X m NULSF n EHEEHES = JURRUL

RUJL-®6.5mmRUJL m FER

A=

A

COEURERBAE B R MICEN IR FIHICOONTELDHILEDTT,
EROEEPFIROVWTEE BB EX-N—RITORMERB 2RIV,

AEMEEBERRERTY . Y—FYMREDLE TIFRVBAFHSNIBPR TRALTIZE,
ARBORDFHIFRIBOROIRIZ T, BIREZEBMIN T,
BAIBIEELIIMNOTEREH OISV RERBLV I TV 2HET BN HDET,

AEMOEONFCHERZEROMRBORICHISEE M IBEZSTD, BIBRNZIMNRBZNT
JEaV, AREBLV, IV UEHIET NI HDET .

ARBEROMFBERCE, @IR TR, REBZERL WISV,
CHERICRSBRONEFMNIORIDBIRTY .

-
=

HROMDFFFII>HLS, IFY-ZAZT AP DTIBRARRETITOTIZE W,

EPERDRIE(CKDEEMOIRIE - N EHHET B EIREMED, 268 - BINERAENBLS
Tnh'e sz, BEEMERROEDATFHEFEREICITO TR,

1. BEEIFYV—-ABITS—DOBDAL

A CCTREIBOBHABFIETY I RMEEZZSIRULNS T CEMIZERDIIL TUZE W,

<TYPE-60R/60S/80tiBIHE>
1. )\WF) -1 F kT

2. XMINITF—

3. ©249-F1-7

<TYPE-60R>
4. BlARIOXAINIS—)\>H—2&F - R\ — LERR

<TYPE-60S>
4. EEARIDAINTS—\>H—2EF

<TYPE-80>
4. ERARIOXA>NTZ—)\>H—-2EFh
[EBF(C, AERIDONYTIS—H ATy




2. 99 RLF1—Y—MbFHIFRONMI
=10)

ARRBEINBOYISRLT1-Y—%ERAIBILICLD, T2%3EMECHEI MRS,

STANDARD QUIET MODE 1 QUIET MODE 2

P OV

HEN HER

ZOFFTTERVELITET, MIE ZOFETITEAVERIFET. HIEMTIIBETT,

A

B TV IYRCEBSHCHEDF I 5FIBNTVES N, MODE 20REET CEATh 3154,
BT RINTEAZSE(CEMIZHL T, BRICHYY RLF1-Y—2BEL TEEW,

728, MODE 1DRRETIFZOFEMEATEFIN BT ZITIBTINRECTERVLIITES.

A

B ZOMIZTROBVWES. BBROXREICLDER  ALEMAEENRABNIHDET,
m FYILOY-T-I I ROZER - BHRNRIBIEENHDET,

H
=

[

[+

H
=

R
n FEOBEREZRCINTIZTRS.
1. YL Y —REBICIDBAABBRNE LI IR TIRET B,
2. FVIY NFELDEE N BT\ BIERIEREETS. (BHfELISmm)
3. YUYRLF1- Y- RBKEURAHTUIBEY I %V—F20 53, (257)

4. BERZEDE. RIZVRILIME-TF>TFYIM6THIY RLT1-T—2EES B,
ZORs, F2ICUCEVAFNTLSH, YUV RLT 1Y - BN EE(E
(15Smmi2E) (C&dh. FRFCHERS S, (REN-FIIMEBERESIR)
XING NIV MG, TS522Fy MR (D> RLF1—HB—(CHBE) .




RBUFI—F> JHi am—
F—IVI Y Figmh 5 OHY HFvRarE (EXAEE15mm %= HEE)

YUV FLT71—Y—%
Rt

YoV FLT7Fa—Y—0mY IRt 2—

YOV LT 21— —DOMERREE @Y7ty 2—587—IbI Y Fig@Es 515mm)

\“\“\\\\m\‘\“\ i

i ,m;wi‘ﬁ \\‘\\\\\\ \
mw \\\ \\\\\

\\\\\\\\\\\\\\\\\\

5. A= RIUCTY—=F2I) O I~ (CF R %EHI3.

6. INTVRVESTHNEDE.5MMIZE (MERILMIAZHAR) (CTIRBIINTEITD,
7. DUV RIRISRE VNIV IM6 - 05> 23y AME6ZERDAT 1}, BIET 3.

8. HE. YULRLF1-Y-fIBE%MEEL. 35PTBBEIRICTNGIIINTZITAD.

9. 2TONRBIMITHETE. T-INI>RBIUPHIY RLT1-H-ONUERDZITS,

10 UID¥ZEBRET B,




3-1. RSEF¥=-0U LV T735— TYPE-60R QOED}IF

(BB mOFEMERN)

EHREPROEEE I TROEITY,
TYPE-60R/60SEVTBF(C(S, FEIEDHRTY - RIL - Fyh- 2T BERLET.

1 o®

<BEBEEEAEFREREDITT LI >

@ [x12)81TA X EEMIESENBEDICHIBOTFS 2%
A/ TB BB S PEEERLEL TR,
TYPE-60R F— )L/ 7

955 F IR { 16.0N.m(1.63kgf-m) ]

27024

YUY RLF 14—

RIVRILL M6

I5>3Fvb M6 [ 8.0~12.0N-m (0.8~1.2kgf-m) ]

(REFIR]

1. XAVIATARFEIEDRIL N -y AT %(ERL., AEANRIEH TS,
K ZIAEBD/ A TA NN =D EEEICRB LB F1FS.

2. MIINATBICIFTINY REBL. &IATDOZRT) I I9IIBHFEATICIRB LI,
AV IATACEVAD, BFICNT5—/\UH —ZE0H7 3,
XABIFOTIOR (EK@) ER.

3. F=WIAATHSOTINO REBL. &IATORI)H Iy IIBNTATICIRB LI,
XAV )ATBICEUIAD ., BFCYT5—)\UH—%E0A 33,
XATBISOTNOR (EH@) E/.

®Q@|@®|e®




3-2. RSEF¥=-0DLVT75— TYPE-60S ORI}

(BIEMmOFELERN]

EHRENmOREEFNE TROBEITY, @ @
TYPE-60R/60SEUTEFC(E, #EEDHRTY - RILE-Fyb- 2T ) ZBERLET, ™

@

<BEBmfEREFTEHDITT MLI>

SAVIATA

SMIATB

TYPE-60S HAL>H—

TYPE-60S F— )L/ F

55>k [ 16.0N.m(1.63kgf-m) ]
2T02Y

PAL2Y-)\UR

HALIY -\ RIN—

I35 ImVN M8 L=25mm

J5>Fwk M8 [ 20.0~28.0N-m (2.0~2.9kgf-m) ]
YUY RLT1-H—

RIS M6

75254k M6 [ 8.0~12.0N-m (0.8~1.2kgf-m) ]

@e®|e|e e

®|®eev® |

X BEMCEEENZEPD(CEIMNBOT > F - A2 ZMUBESTELEBZM L TTRE,

(REFIR]

1. XA TARFEIEDRIL - Fy N ZTUS I RERU. AEAMRIEHT S,
K ZIAEBD) A TA NN =D EEEICRB LB F1TS.

2. MIINALTBICIFTINY REBL. &IA TR I9IIBHFEATICIRB LI,
AV IATACEVAD, BFICNT5—/\UH —ZE0H7 3,
XAABISOTNOR (EHG) E/.

3. XYL (IO TN REBL. &IATORTN)H Iy BN TATICIRB LI,
A1) A TBICELIAD.
XAABISOTNOR (EHG) E/.

A\ AL H—ASSYDTLAOTY—IHE(CBESICL T,

4. YALH- NI RTHAL Y= RSN-ZEOMF, BT — B2 DIFRVESIC
ERLBNS. EROmEESE(CNTIT—/\DH—(CEDMIT3.
XABYALY-/IR (ERH®@) -HAL2H-NVRS- (ER®)

I32TMILMM8 (ER®) -I502FyiM8 (EH®) /.

5. T=IWATISZ TN REBL, ALY —(CEUIAL. RFICNIT—/\UH—2ED31F2
XABIFVTNOR (ERG) ER.



3-3. RSEF¥=U LV 75— TYPE-80 ORBDfIF

[BEEmOEEMERN]
FIRE RO ERIE TEOEY TY.

<mbEREEREFRCHRDIF MLI>

@ | 2I4T A 553 FINVK [25.0N-m(2.6kgf-m)]
@|x12)47 B o |27

® |TYPE-80H1L >~ HALIY IR

@ |Hizzryh @ [P —IC RS0~

® |75k M8 L=35mm @ |9 RLF1-Y—

® |75>3Fvh M8 [20.0~28.0N-m (2.0~2.9kgf-m)] ® [RI>RILS M6

@ |75 SRk M8 L=25mm J523FvIM6 [8.0~12.0N-m (0.8~1.2kgf-m)]
KEEUCEBEN B CHTBOT > F— X BRUGES A E OB ZRLEL THRE

(ZEFIR]

1. XUINATARGBOHRTY NIV~ Fy NeERL. AEAMREHT S,

X ESAEBD)NA TA - EBEEICRBLIEDFT B,

XAABAZATYN (ER®) -M8IZ>IMILh (ER®) -M8IZ> vk (LK®) £,
2. XMIINATBILIFZ TN NEBU. BN TORTU) IVIRIBNIFATICRD LI,

KA ) A TATELAD, BIEHINT5—/\>H —&E0S 3,

XAFBISO TR (ER®) .

3. MIBALIY (IS TNOREBU, ENATORT) I9IRIBNFATICRDLIIC,
XAV )4 TBICEVIAT,
XABIFVTNOR (ER®) EFR.

A ALY —ASSYOTLAOTY—IHE FICCBEICLTFEL,

4. HALH- NI RTHAL Y= RSN-ZEOMF, BT —ITBEZDIFRVESIC
ERLRNS. EROmEESE(CNTIT—/\DH—(CEDMIT3.
XABYALY-/UR (EH®) -HAL28-NVRS- (ERD)
I32TMIVMM8 (ER®@) -I502FvyiM8 (EH®) %R,




[(BEFIEIER]
1. BEOIITSVASEELRNS. IOV MUDSIBICAKEDEIT.
<#H{S™LI>
MBI FyMBERSY [20~28N-m(2.0~2.9kgf-m)]
TYPE-60R/60S4735>T /N> REBSY [16N-m(1.63kgf-m)]
TYPE-80935> I\ RERSY [25N-m(2.6kgf-m)]
2. MUIATAB. BAL2Y— - F=IA TORTUZH IR TV B33
XABASH1ERA.

[&E%

B BEEREEEOIVT SRR, FENRVEEHERL THSARMHHZITOTIEN,
BE. EMERECED+DRIVISIAMEENRVSEE(, R - 25— T5-0EDSEIRIL b
REDENRE(CHRSD. RROEBIVT SV AEHRUIIE . AFRHLTUIZEW,

B YIS ([CHDPFORBEMIBURETHEATSL., BNLRIORERRERDET,
B, BIRRAEZEITO T,

B EE - ERIRRICKD, BN RCAEN R SETEEENBDET .

WECEU. BRRHERRETOTRSL,

w

RBEEC, 92 RLF1—H—OBDAHIETS.
XA4BOYIYRLF1-H— (P6®,P7®,P8@)
RIVRILIME(P6®,P7@,PED)
J5>T3whM6 (P6®),P7®,P8M@) {55

<#EFNLI>
RIZAILIME [(8~12N-m(0.8~1.2kgf-m)]

&

A

m HUURLF1-S-ZEHIEE B SREETZITHRNT FE, BREEORIEEENHDEY .
m HUYRLFTI-Y-OREER YIS PZOREINSAARRETITOTUIZA W,

4. T )—-OAF RIHFEEOATTS.

4. MO FFEnEsE

—

. BEMCTHENRON, BEWHRI .

IDSVRIAEIL. 74 RS TN 5#92500rpmIZEF CElERE L If. RESIRUNERTS.
FIHERIRNREEHERT D,

TANETEITV BEH RN PEESHIBONERT S,

N

w

A

11

BHOTENDDEIEREDE T, FDMBRMEGUSIEORREL B2, BEERIFIEECIToOTIIE,
RN 3L, MHEEDE T PHERARICL P EEERIIFRERERDBIRTY .
ETRICEREZRUISSRES CREMGFAISEL., FEEREZITOTUIZEN,
ZOBTEBIFEZITIRER. I+ -ZAM AT AN D ORRTARETITOTUZE,

EPROBTEENMEUTVBIEER. IV 2BIREIE Y, EPIEB (SRR,
TOERICAREDTEL,

AN

B ARZEERE UK. ERRICK D TRID S AFECEIEN D DIEEN DD T,
BERE Iy J0%7ER0. BBCRLTENSDOBREY T 2 J%&ITO TS,



KIT CONTENTS

Check to ensure all the following items are included in this kit.

XFig.. TYPE-60R

SPRING (4)

CLAMP BAND (2)
ONLY TYPE-60S (3)

ALLEN KEY (1)

FOR TYPE-60S |

/

MAIN PIPE A (1)

BUTTON BOLT (2)

SOUND REDUCER (1)

FERSE
L] Anti-Seize

ANTI-SEIZE (1)

[ FOR TYPE-80

MAIN SILENCER (1)

TAIL PIPE (1)

([P

FLANGE BOLT

M8 L=25 (1)
SILENCER BAND @
(ONLY FOR TYPE-60S) (1) FLANGE NUT
M8 (1)
_—

SILENCER BAND RUBBER (1)

MAIN SILENCER (1)

Qpmm

FLANGE BOLT
M8 L=35 (2)
M8 L=25 (1)

I

FLANGE NUT
M8 (3)

e
GASKET (1)

SILENCER BAND
(ONLY FOR TYPE-80) (1)

e —
SILENCER BAND RUBBER (1)

10




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools B Torque Wrench m Official Servicing Manual m Hand Drill
m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
m This product should be installed by a trained professional in a well-equipped workshop.
m Only install this product on the specified vehicles to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

® Only install this product when the engine and all exhaust related components are cold.

m Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.
<TYPE-60R/60S/80 Related Parts>
1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

<TYPE-60R>

4. Remove the 2 hangers of the main muffler from the right side of the vehicle, remove 1 from the front
left side hanger.

<TYPE-60S>

4. Remove the 2 main muffler hangers from the left side of the vehicle.

<TYPE-80>

4. Remove the 2 hangers of the main muffler from the right side of the vehicle.
At the same time, remove the gasket from the catalyst side.

11




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

® The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

W
® —

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
m This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.

2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.
4.

Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
X PARTS USED: Button Bolt M6, Flange Nut M6 (included with Sound Reducer).

12




MARKING THE ADDITIONAL Distance from the exhaust tip edge/end to the bolt hole (Std.
e e 15mm. Actual measurement recommended).

BOLT HOLE LOCATIONS

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

Y

\ < \\\ﬁ
K '\ AR \\\\\\ \\\\\“\“\\\\\“
u‘iﬂ“‘m \\\ \ \\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

1C Clean and/or remove any remaining debris.

13




3-1. RSE TITANIUM MUFFLER
TYPE-60R INSTALLATION

[Mounting position of each component]

Install the included components as shown below.
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused.

%@)

No®

<Positioning and torque specs. of the included components>

® |MAIN PIPE A *  Apply the Anti-Seize (included) to the fastenings
@ |MAIN PIPE B that will be exposed to high temperatures.

® |TYPE-60R TAIL PIPE This helps prevent them from becoming

@ |CLAMP BAND [ 16.0 N.m (1.63 kgf-m) ] stuck or seized.

® |SPRING

® |SOUND REDUCER

@ |BUTTON BOLT M6

FLANGE NUT M6 [ 8.0~12.0 N-m (0.8~1.2 kgf-m) ]

[INSTALLATION PROCEDURE]

1. Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

X Use the supplied Clamp Band (Ref @).

3. Fit the clamp band on the tail pipe, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the tail pipe to Main Pipe B. Then fit the hangeras well.
X Use the supplied Clamp Band (Ref @).

14




3-2. RSE TITANIUM MUFFLER
TYPE-60S INSTALLATION

[Mounting position of each component]

Install the included components as shown below. ®
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused. @ @ é;

<Positioning and torque specs. of the included components>

@® |MAIN PIPE A @ |SILENCER BAND
@ |MAIN PIPE B SILENCER BAND RUBBER
@ |TYPE-60S SILENCER @ |FLANGE BOLT M8 L=25mm
@ |TYPE-60S TAIL PIPE FLANGE NUT M8 [ 20.0~28.0 N-m (2.0~2.9 kgf-m) ]
® |CLAMP BAND [ 16.0 N.m (1.63 kgf-m) ] @ |SOUND REDUCER
® [SPRING @ |BUTTON BOLT M6
@ [FLANGE NUT M6 [ 8.0~12.0 N-m (0.8~1.2 kgf-m) ]

% Apply the Anti-Seize (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCEDURE]

1. Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

X Use the supplied Clamp Band (Ref ®).

3. Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hanger as well.
X Use the supplied Clamp Band (Ref ®).

A The mufflers RSE Logo is to be installed facing down to the ground.

4. Place the Silencer Rubber onto the Silencer Band, and carefully install on the Silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the Silencer.
* Use the supplied Silencer Band (Ref @) & Silencer Band Rubber (Ref ®)
Flange Bolt M8 (Ref @) Flange Nut M8 (Ref @).
5. Fit the clamp band on the Tail Pipe, then insert the Tail Pipe to the Silencer.
Then fit the muffler hanger to complete it.

% Use the supplied clamp band (Ref ®).

15




3-3. RSE TITANIUM MUFFLER TYPE-80 INSTALLATION

RGO

<Positioning and torque specs. of the included components>

MAIN PIPE A CLAMP BAND [25.0 N-m (2.6 kgf-m)]
MAIN PIPE B SPRING

TYPE-80 SILENCER SILENCER BAND

GASKET SILENCER BAND RUBBER

FLANGE BOLT M8 L=35mm SOUND REDUCER

FLANGE NUT M8 [20.0~28.0 N-m (2.0~2.9 kgf-m)] BUTTON BOLT M6

®6|e(e|8|© @

FLANGE BOLT M8 L=25mm FLANGE NUT M6 [8.0~12.0 N-m (0.8~1.2 kgf-m)]

x[Qe@®|e®|e

Apply the Anti-Seize (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCEDURE]

1. Use the supplied gasket, bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.
% Use Gasket (Ref @) M8 Flange Bolt (Ref ®) M8 Flange Nut (Ref®).

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

% Use the supplied Clamp Band (Ref®).

3. Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hangeras well.
% Use the supplied Clamp Band (Ref®).

A The mufflers RSE Logo is to be installed facing down to the ground.
4. Place the Silencer Rubber onto the Silencer Band, and carefully install on the silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the silencer.

% Use the supplied Silencer Band (Ref @) & Silencer Band Rubber (Ref @)
Flange Bolt M8 (Ref @) Flange Nut M8 (Ref ®).

16



[The Following Applies to All Models.]

1. Check the clearance on each part before tightening everything.

<Torque Specs>
Supplied flange nut M8 (20~28 N-m (2.0~2.9 kgf-m)]
TYPE-60R/60S Clamp Band (16 N-m (1.63 kgf-m)]
TYPE-80 Clamp Band [25 N-m (2.6 kgf-m)]

2. Fit the springs onto each of the spring hooks.
*Use the supplied Springs

CAUTION

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences between
individual vehicles. In such a case, loosen the fastenings on the center exhaust/muffler and adjust
the positioning until sufficient clearance is achieved before retightening the fastenings again.

B Ensure you clean the exhaust after installation. Using the exhaust whilst
there is oil or other debris on it can cause blemishes and/or burn marks.

B Depending on the installation and use of the exhaust, you may need to apply thermal insulation
to prevent the surrounding components/areas from becoming damaged.

3. The sound reducer can also be installed if required.
% Sound Reducer accessories (P14®,P15@,P16®@)
Button Bolt M6 (P14®,P15@,P16®)
Flange Nut M6 (P14®),P15@,P16®)
<TORQUE SPECS>
Button Bolt M6 [[8~12 N-m (0.8~1.2 kgf-m)]

A WARNING

B Do not drive at high speeds with the SOUND REDUCER installed as it
may become damaged and/or broken.

m Only install/uninstall the SOUND REDUCER when the exhaust is cold.

4. Re-connect the negative battery terminal.

17



4. INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

/\ wARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m Ensure all exhaust related components have cooled before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/\ cauTion

m Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

18




19



r'ﬁ'eal Speed Engineering

T252-0002 R ||\ BRI/ MRER 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

COHRICHTIBMOEDRIF LEETTBROILWLET,
EXEE  A~% (KA - BFAER - FREBARZEDZL)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00 / 13:00~17 : 00

20



